ATTN:

DATE:

KCK 1100 W Cambridge Circle Drive Suite 700 Kansas City, Kansas 66103 Lawrence 2121 Moodie Road Lawrence, Kansas 66046 North Topeka 2011 NW Topeka Blvd Topeka, Kansas 66608

PHONE: 913.627.9040 PHONE: 785.856.9600 PHONE: 785.270.6447

REPORT OF FIELD COMPACTION TEST OF ASPHALT (ASTM D2950)

CLIENT: Wil-Pav

12900 East Kentucky Road Sugar Creek, MO 64050

Dan Ward

4/12/23

PROJECT: Wil-Pav On-Call

Living Faith Church

Lee's Summit, MO

TECHNICIAN: M. Duke

REPORT: 22-1147-dr-8B

TEST	TEST	LIFT	ID	IN PLACE	PERCENT	
NO.	LOCATION	THICKNESS	NUMBER	DENSITY	COMPACTION	COMMENT
		(in)		(pcf)	(%)	
1	Church Parking Lot - West End - SE Corner	2	A1	146.5	98.1	1A
2	Church Parking Lot - West End - S Center	2	A1	148.1	99.1	1A
3	Church Parking Lot - West End - SW Corner	2	A1	145.7	97.5	1A
4	Church Parking Lot - West End - NW Corner	2	A1	145.2	97.2	1A
5	Church Parking Lot - West End - NE Corner	2	A1	144.3	96.6	1A

LAB DATA		SPECIFICATIONS	
ID NUMBER	ASPHALT DESCRIPTION	LAB DENSITY (pcf)	COMPACTION SPEC (%)
A1		149.4	95

NUCLEAR DENSITY GUAGE		
Make:	TROXLER	
Model:		
Serial Number:		
Gauge No:		

COMMENTS		
1. Surface Course	A. Test Results Complies with Specifications	
2. Base Course	B. Recompaction Required	
3. Other	C. Test is After Recompaction	

ADDITIONAL COMMENTS	

All results and observations relate only to the items inspected or tested. This report shall not be reproduced, except in full, without the prior written approval of CFS.

Field results reported to	
with	

Respectfully Submitted,

COOK, FLATT & STROBEL ENGINEERS, P.A.

Adam McEachron, P.E | Senior Project Engineer

Page 1 /1